- . For Earth, I:g:bl:)l:g
Chemical wastewater treatment
(Cosmetics)

Our customer has been developing various kind of cosmetics to meet the changing
needs of the age. Because its product portfolio change and production increase has
led to higher load on its wastewater treatment plant, he decided to retrofit the
existing plant into a Membrane Bioreactor (MBR).

Making the best use of the existing plant and KUBOTA Submerged Membrane Unit®
has Doubled the Treatment Capacity without tank expansion.

Before the retrofit, he was struggling with the Bio-Reactor and the Coagulation
Settling Tank, both of which needed close supervision. KUBOTA Submerged Membrane
Unit® not only doubled its capacity but also Improved Effluent Quality; the following
Activated Carbon Adsorption Tank is now rarely used. Furthermore, No Tank
Expansion was Needed because the required Pretreatment Coagulation Settling Tank
was converted from the existing settling tank.

Customer’s Main Gate Overview of Wastewater Treatment Facility

Outline of the Facility

Location Hyogo Prefecture, Japan

Type of wastewater Cosmetics Factory Wastewater

Flow 120 m3/d (1st 60 m3/d + 2nd 60 m3/d)
Commissioned 1st :November 2000, 2nd : January 2006

'KUBOTA Submerged Membrane Unit®' is a registered trademark of KUBOTA Corporation in Australia, Benelux, China, Germany,
Spain, France, U.K., Hong Kong, Israel, Italy, Turkey and USA.



For Earth, For Life
IKyhnlq

Chemical wastewater treatment

MBR Process Flow Sheet

(Cosmetics)

inorganic  pH adjusting
coagulant agent

[

%1

polymer

X5 -» %2

A N O

X3

%5

SEIE:

No.1 reaction tank /
neutralization tank /

Raw water

3

Aeration
tank(1)

oooof}
. cescq ii Activated carbon
"XG eosoel ii adsorption tower

=>>Discharge
® i : i

AC feed AC backwash Monitoring
tank water tank tank

Membrane
tank(1)

Raw water tank

No.2 reaction tank /
neutralization tank /

floc formation tank § N o settling tank

Equalization tank

X4 %6

3

== Sludge dehydrator

Excess sludge tank

x4 Aeration Membrane
tank(2) tank(2) KUBOTA Submerged Membrane Unit®
Design Parameter and Actual Data
Influent Effluent
Parameter
Design Actual Design Actual

BODS5 (mg/L) 1,600 1,020 <15 2.1
CODCr (mg/L) 625 420 <15 6.9
SS (mg/L) 200 200 <10 <3
0&G (mg/L) 50 50 <5 0.5

“Design” values of effluent are the regulatory limits. “Actual” values are average values.

KUBOTA Corporation
Membrane Systems Dept.
http://kubota.co.jp/membrane

: 1-3, Kyobashi 2-Chome,
Chuo-ku Tokyo 104-8307, Japan
Tel:+81(0) 3-3245-3773

Kubota Membrane Europe Ltd.,

http://www.kubota-mbr.com/

: 3rd Floor Horatio House, No.1
Farrier's Yard 77-85

Fulham Palace Road

London, W6 8JA, United Kingdom
Tel:+44(0) 20-8741-5262

Kubota Membrane U.S.A.
Corporation
http://www.kubota-membrane.com/

: 11807 North Creek Parkway S, Suite
B-109, Bothell, WA 98011, USA
Tel:+1-425-898-2858



	Slide 1
	Slide 2

